PHT SCAN

MOUNTING KIT
PH T SCAN MONTAGE BAUSATZ

52

Hookloader
Abrollkipper

Polybenne

f f{l-l[r r']-'i,

[ ”ff; "‘i‘;;

COMPETENCE

MOUNTING
CENTER®m »

Y
4

Y MOUNTED

IFINGER



PH 1T SCAN MOUNTING KIT
PH T SCAN MONTAGE BAUSATZ
PH T SCAN KIT FIXATION

SCANIAP-R-G

Bolts are now to be ordered separately
Schrauben sind jetzt separat zu bestellen
La visserie doit maintenant étre commandée séparément

/ BOLTS - SCHRAUBEN - VISSERIE /

87 Length / Lénge / Longueur (mm)

60

M9001463 014 M9000464 x1 M9000465 x1 } M9001032 x1 M9001033 x1 M9000463 x2
(qty 50/box) (qty 50/box) (qty 25/box) (qty 25/box) (qty 100/box)
/ TELESCOPIC PH T(A) 17-24 SCAN /

CRANE A B Cc E G
INTERFACE '
PK SLD-EH-SH q G, R
EPSILON “ . m
- x1

M9001446 i x2 x1 x6 x1
M9001424 nl x1 - x1 x1 x3 x1
Retailed kits M9000810
Einzeln Bausétze M9000729 M9001165 M9001166 M9000928 M9000993
+M9000748

Kits au détail



RENAULT T-K -C - VOLVO FMX-FH-FM

Bolts are now to be ordered separately
Schrauben sind jetzt separat zu bestellen
La visserie doit maintenant étre commandée séparément

g\
S o<
.ggj

©
o O
29
oS c
o N o
O «n W
C O »n
=2
S o=

o
S £ 2

O 0
U v O
O =< o
< O
<C

Incompatible with option code FRAME266
Nicht kompatibel mit option code FRAME266.
Incompatible avec code option FRAME266.

/ BOLTS - SCHRAUBEN - VISSERIE /
3 .
T O
) 8 Q
.~ Length / Lange / Longueur (mm) _—3 \% =
60 é}: E
M9000464 x2 M9000465 x2 M9000463 x2
M9001462 14 (qty 50/box) (qty 50/box) ; ; ’ (aty 100/box)
/ TELESCOPIC PH T(A) 17-24 SCAN /
CRANE A B E G
INTERFACE
PK SLD-EH-SH a ‘ S g
EPSILON .
g &
TS0
> C
M9001435 - x1 x2 x6 x1 o ¢
- —— 2933
X 03
» Q ;
M9001013 nl x1 - x6 x1
Retailed kits
Einzeln Bausétze M9000730  M9000886  M9001155  M9000887  M9000993
Kits au détail
8
3
£%
x 3
£5¢
o2 2
R
(] % bt
X



PH 1T SCAN MOUNTING KIT
PH T SCAN MONTAGE BAUSATZ
PH T SCAN KIT FIXATION

MAN TGA - TGS - TGX

Bolts are now to be ordered separately
Schrauben sind jetzt separat zu bestellen
La visserie doit maintenant étre commandée séparément

/ BOLTS - SCHRAUBEN - VISSERIE /

K

Yt Length / Lange / Longueur (mm)

60
M9000464 x1 M9000465 x1 M9001032 x1 M9001033 x1 M9000463 x2
M9001463 914 (qty 50/box) (qty 50/box) ) (qty 25/box) (qty 25/box) (qty 100/box)
/ TELESCOPIC PH T(A) 17-24 SCAN /

CRANE A B c E (¢]
INTERFACE
€ 4 8~ —.

PK SLD-EH-SH
EPSILON

M9001438 ! ) - x1 x2 x1 x5 x1
- LNt PO S ’ﬁ

M9001016 ll x1 - x1 x5 x1

Retailed kits
Einzeln Bausétze M9000781 M9000900 M9001156 M9001156 M9000901 M9001035

Kits au détail



g Bolts are now to be ordered separately
Schrauben sind jetzt separat zu bestellen

Q‘ La visserie doit maintenant étre commandée séparément

/ BOLTS - SCHRAUBEN - VISSERIE

9 Length / Lange / Longueur (mm)

60
@14 M9000464 x1 M9000465 x1 ) B B M9000463 x1
_ i (qty 50/box) (qty 50/box) (qty 100/box)
M9001464 D
816 B M9000505 x1 M9000506 x1 M9001128 x1 M9001129 x1 M9000507 x1
(qgty 50/box) (qty 50/box) (qty 50/box) (qty 50/box) (qty 100/box)

/ TELESCOPIC PH T(A) 17-24 SCAN

CRANE A B Cc E G
INTERFACE
PK SLD-EH-SH S, -
EPSILON
M9000965 ! - x1 x2 x1 x4 x1
=N —— -8
M9001021 ll x1 - x1 x5 x1

Retailed kits
Einzeln Bausétze M9000728 M9000990 M9001160 M9001161 M9000920 M9000993

Kits au détail

General accessories
Allgemeines Zubehér
Accessoires généraux

S
D
T O
< Q
s g
< =<
° =
SN
I Qo
<<

Q
jo
=
[}
Ko
>
o
(a1

Skiploader
Absetzkipper
Multibenne

Retrofit kits

Nachristungssétze

Kits rétrofit




PH 1T SCAN MOUNTING KIT
PH T SCAN MONTAGE BAUSATZ
PH T SCAN KIT FIXATION

DAF Bolts are now to be ordered separately
Schrauben sind jetzt separat zu bestellen

La visserie doit maintenant étre commandée séparément
|

Chassis drilling pattern 60 mm pitch - bolt diameter 16 mm
Chassis Lochabstand 60 mm — Bolzendurchmesser 16 mm
Percage chassis pas de 60 mm — Diametre boulon 16 mm

/ BOLTS - SCHRAUBEN - VISSERIE /

LR Length / Lange / Longueur (mm)

60
614 M9000464 x1 M9000465 x1 ) B B M9000463 x1
. (qty 50/box) (qty 50/box) (qty 100/box)
M9001464 s
d16 ) M9000505 x1 M9000506 x1 M9001128 x1 M9001129 x1 M9000507 x1
(qty 50/box) (qty 50/box) (qty 50/box) (qty 50/box) (qty 100/box)
/ TELESCOPIC PH T (A) 17-24 SCAN /
CRANE A ] E G
INTERFACE
PK SLD-EH-SH ‘
EPSILON l. ®e m
M9001495 I x1 x2 x6 x1
M9001498 n' x1 - x1 x5 x1
Retailed kits
Einzeln Bausétze M9000729 M9000943  M9001169  M9001122 M9000993

Kits au détail



g .
— x
5< 3
o S
n GCJ

o>
DAF XD-XF-XG 4X2/6X2 (2025/06 cl
&Y
@ =
DAF Bolts are now to be ordered separately = % 7
Schrauben sind jetzt separat zu bestellen é’ 20 %
La visserie doit maintenant étre commandée séparément < é

Chassis drilling pattern 50 mm pitch - bolt diameter 14 mm
Chassis Lochabstand 50 mm — Bolzendurchmesser 14 mm
Percage chassis pas de 50 mm — Diametre boulon 14 mm

/ BOLTS - SCHRAUBEN - VISSERIE /
3 -
38
- Sgpg
" Length / Ldnge / Longueur (mm) = § S
- 8% 3
T3>
60 DC_>
M9001463 @14 M9000464 x1 M9000465 x1 : M9001032 x1 M9001033 x1 M9000463 x2
(qty 50/box) (qty 50/box) (qty 25/box) (qty 25/box) (qty 100/box)
/ TELESCOPIC PH T (A) 17-24 SCAN /

CRANE A B E G
INTERFACE
PK SLD-EH-SH S
EPSILON u T m

P
)
TS
o< E
253 3
M9001451 x1 x2 x6 x1 2 0=
n o=
Q: =}
=
M9001123 x1 - x1 x5 x1
Retailed kits
Einzeln Bauséatze M9000729 M9001476 M9001477 M9001479 M9001481
Kits au détail
[}
N
Hys}
»
L8
g
gss
T5°
o g %)
Z



NOTIZEN




MIDDLE RANGE

MOUNTING KIT5-8 T
MITTEL REIHE

MONTAGE BAUSATZ 5-8 T
GAMME MOYENNE

KIT DE FIXATION 5-8 T

General accessories
Allgemeines Zubehor
Accessoires généraux

Hookloader
Abrollkipper

Polybenne

Skiploader
Absetzkipper
Multibenne

Retrofit kits

Nachristungssétze

Kits rétrofit




Al OS5 MMIOUNTING KIT
HT O5 MONTAGEBAUSATZ
HT O5 KIT FIXATION

MAN TGL

/ TELESCOPIC HT 05 /

A B D E F G H Bolts / Schrauben / Visserie
1 ! a > ©
il
.8 - - -
E—— B .. - a
< 3300 mm + screws /
M9001080 Schrauben / Visserie x1 . . x4 ° x1 x1 a
Mooo10g1  >3300 mm + screws/ x1 - - x5 - x1 x1 Q—
Schrauben [ Visserie
M9001082 <3300 mm x1 - - x4 - x1 x1
M9001083 > 3300 mm x1 - - x5 - x1 x1
Retailed kits M9001104 - - M9001105 - M9000812 M9000811

Reference / Teil Nummer / Référence Designation / Bezeichnung / Désignation Dimensions / Mase / Dimensions

M2375332 Pump 40 cc Gearbox ratio 0,5 1

M2372022 Pump 18cc Gearbox ratio 1,4 1

M2372020 Tank kit 30 1 30 | Wheel base mounted 1

M9000825 30 | tank support For 30 | tank 1

M2371057 Tank kit 50 | 50 | Wheel base mounted 1

4] M9001362 Kit twin tire plastic mudguard 530 x 1020 1
=

g M9000705 Anti-spray mudflaps kit 400x700 1
w
Q
Q

g M9000400 Side protection kit 3,5 m alu profil (x4) 1
a
&

= M9000481 Rear lights support kit 1
3
2

[ M9001287 Alu corner for reflective tape 2 x 1500mm 1

M5332091_80061 Working light support 1

M65031193 Working light 12-24 VDC 1

M5329924_80036 MAN side light support 4



MERCEDES ATEGO

(2]
(IS
2 S
s <
<
3 Q
o S
o N
o o
c O
=
L)
)
2§
o o
O =
<<

Accessoires généraux

Mercedes-Benz

/ TELESCOPIC HT 05 /
Bolts / Schrauben / Visserie % o)
A B D E F G H SSo
i £x¢
S O
|a ] | W -ZQ o © Qo
_Llngm it ] - [ ] - L] a T2 =
= a
<3300 mm + screws /
M9001084 Schrauben / Visserie x1 x1 . x4 ° x1 x1 °a
Mooo1085  >5300 mm + screws/ x1 x1 - x5 - x1 x1 —
Schrauben [ Visserie
M9001086 <3300 mm x1 x1 - x4 - x1 x1
M9001087 > 3300 mm x1 x1 - x5 - x1 x1
Retailed kits M9001106 M9001116 - M9000817 - M9000815 M9000811 E

P
)
%Se
[OR~=
(=8 *5 ]
=02
7] g %
/ Teil Nummer [ Référence i Bezeichnung / Désignation Dimensions / Mase / Dimensions =
M2375300 Pump 25 cc Gearbox ratio 1 1
M2375331 Pump 32 cc Gearbox ratio 0,8 1
M2372020 Tank kit 30 | 30 | Wheel base mounted 1
M9000825 30 | tank support For 30 | tank 1
» M2371057 Tank kit 501 50 | Wheel base mounted 1
w
4
% M9001362 Kit twin tire plastic mudguard 530 x 1020 1
w
(&)
< M9000705 Anti-spray mudflaps kit 400 x 700 1
a ©
o X
g M9000400 Side protection kit 3,5M alu profil (x4) 1 ‘S
= n @
= o2 B
<} . i x 3
E M9000481 Rear lights support kit 1 £ 5 %
RES
s <5
M9001287 Alu corner for reflective tape 2 x 1500mm 1 &) § E
Z
M5332091_80061 Working light support 1
M65031193 Working light 12-24 VDC 1

M5317314_80036 MERCEDES side light support 4



Al OS5 MMIOUNTING KIT
HT O5 MONTAGEBAUSATZ
HT O5 KIT FIXATION

RENAULT D75 - IVECO DAILY 65-70 C

IVEC®

/ TELESCOPIC HT 05 /
A B D E Bolts / Schrauben / Visserie
l e =
[ ! _ - -. - _ - - i _
i~ - " - (]
< 3300 mm + screws /
M9001088 Schrauben / Visserie x1 x1 . x4 ° x1 . a
Moool0g89 ~ >3300 mm + screws/ x1 x1 - x5 - x1 - _oi
Schrauben [ Visserie
M9001090 <3300 mm x1 x1 - x4 - x1 -
M9001091 > 3300 mm x1 x1 - x5 - x1 -
Retailed kits M9001107 M9001108 - M9001109 - M9000807 - E

Reference / Teil Nummer / Référence Designation / Bezeichnung / Désignation Dimensions / Mase / Dimensions

M2375300 Pump 25 cc Gearbox ratio 0,9-1,15 1

M2372020 Tank kit 30 1 30 | Wheel base mounted 1

M9000825 30 | tank support For 30 | tank 1

M2371057 Tank kit 50 | 50 | Wheel base mounted 1
(%]
w

§ M9001361 Kit twin tire plastic mudguard 530 x 860 1
(%]

g M9000705 Anti-spray mudflaps kit 400 x 700 1
[a]

é M9000400 Side protection kit 3,5M alu profil (x4) 1
=
=

S M9000481 Rear lights support kit 1
&

M9001287 Alu corner for reflective tape 2 x 1500mm 1

M5332091_80061 Working light support 1

M65031193 Working light 12-24 VDC 1

M5317314_80036 RENAULT TRUCKS side light support 4

No part for IVECO



/ TELESCOPIC HT 05

M9001092

M9001093

M9001094
M9001095

Retailed kits

RECOMMENDED ACCESSORIES

L

<3300 mm + screws /
Schrauben [ Visserie

>3300 mm + screws /
Schrauben [ Visserie

<3300 mm
> 3300 mm

m—
A —

x1
x1

M9001110

/ Teil Nummer [ Référence

M2375300

M2375332

M2372020
M9000825

M2371057

M9001362

M9000705

M9000400

M9000481

M9001287

M5332091_80061

M65031193

M5329925_80036

Bezeichnung / Désignation

Pump 25 cc

Pump 41 cc

Tank kit 30 |
30 | tank support

Tank kit 50 |

Kit twin tire plastic mudguard

Anti-spray mudflaps kit

Side protection kit

Rear lights support kit

Alu corner for reflective tape

Working light support

Working light 12-24 VDC

DAF side light support

M9000822

F G

H

Bolts / Schrauben / Visserie

- == Oa

- M9000820

Dimensions / Mase / Dimensions

Gearbox ratio 0,9-1,15

Gearbox ratio 0,5-0,7

30 | Wheel base mounted
For 30 | tank

50 | Wheel base mounted

530 x 1020

400 x 700

3,5M alu profil (x4)

2 x 1500mm

M9000811

L)

General accessories
Allgemeines Zubehor
Accessoires généraux

Hookloader

Skiploader
Absetzkipper
Multibenne

Retrofit kits
Nachristungssétze

Kits rétrofit

-
()
Q

S

=

3
~

Q

<<

Q
jo
=
[}
Ko
>
o
(a1




nl Uo VMIOUNIING KIT
HT O5 MONTAGEBAUSATZ
HT OS5 KIT FIXATION

S

Volkswagen

/ TELESCOPIC HT 05 /
A ] D E F G H Bolts / Schrauben / Visserie
/ 2
Ve > ~ L

<3300 mm + screws /

M001096 5. - uben / Visserie x1 x1 . x2 ) x1 B a
23300 mm + screws / °

Aoy Schrauben / Visserie 4l 2 : e : il ° I

Retailed kits M9001111 M9000875 - M9001112 - M9001113 - E

Reference / Teil Nummer / Référence Designation / Bezeichnung / Désignation Dimensions / Mase / Dimensions

M2375300 Pump 25 cc Gearbox ratio 0,9-1,15 1

M2372020 Tank kit 30 | 30 | Wheel base mounted 1

M9000825 30 | tank support For 30 | tank 1

ﬁ M2371057 Tank kit 50 | 50 | Wheel base mounted 1
o
o
(2]

g M9000686 Kit twin tire plastic mudguard 270x 815 1
(5]

é M9000566 Fixation for 1 single mudguard For tube diam. 34 mm 2
(=)

g M9000705 Anti-spray mudflaps kit 400 x 700 1
=
o

E:i M9000400 Side protection kit 3,5 M alu profil (x4) 1

M9000481 Rear lights support kit 1

M9001287 Alu corner for reflective tape 2x 1500 mm 1

M5332091_80061 Working light support 1

M65031193 Working light 12-24 VDC 1



MAN TGE - VOLKSWAGEN CRAFTER - TWIN TIRE / Doppelreifen | M

General accessories
Allgemeines Zubehor
Accessoires généraux

g

Volkswagen

/ TELESCOPIC HT 05 /

. : B P

M9001100 < 3300 mm + s_crev«(s/ X1 X1 X1 X1 } X1 R
Schrauben [ Visserie a

0

S
D
T O
< Q
s g
< =<
° =
SN
I Qo
<<

Q

jo

=

[}
Ko

>
o
(a1

Mooo1101  >3300 mm + screws/ x1 x2 x1 x1 ; x1 -
Schrauben [ Visserie

Retailed kits M9001111 M9000875 M9001114 M9001115 - M9001113 - E

5 &
TSo
O X
=N &
= O O
X 95
(7] % -
=
Reference / Teil Nummer | Référence Designation / Bezeichnung / Désignation Dimensions / Mase / Dimensions
M2375300 Pump 25 cc Gearbox ratio 0,9-1,15 1
M2372020 Tank kit 30 | 30 | Wheel base mounted 1
M9000825 30 | tank support For 30 | tank 1
Q M2371057 Tank kit 50 | 50 | Wheel base mounted 1
o
o
[72]
g M9000563 Kit twin tire plastic mudguard 455 x 860 1
(5] ()
é M9000566 Fixation for 1 single mudguard For tube diam. 34 mm 2 FNJ
2 w2
g M9000705 Anti-spray mudflaps kit 400700 1 £
2 £55
g M9000400 Side protection kit 3,5 M alu profil (x4) 1 2= %
0 o2
.
M9000481 Rear lights support kit 1 X
M9001287 Alu corner for reflective tape 2x 1500 mm 1
M5332091_80061 Working light support 1

M65031193 Working light 12-24 VDC 2



Nl U/ 5-HAl1 Vo VIUUNIING KIT
HT O7 S - HT O8 MONTAGEBAUSATZ
HT O7 S - HT 08 KIT FIXATION

RENAULT TRUCKS D — VOLVO FL 12-10

Maxi 700 Maui 700 900

Ws s s o0 000000000880 ss sl

Reference Designation Required gty
M9000587 Screw M12x40 (qty 25/box) 3
M9000588 Nut M12 (qty 25/box) 3
/ TELESCOPIC HT 07 S - HT 08 /

n m o et ssere

M9001236 L=<3950 1 2 - 3 - 1 -
M9001238 L>3950 1 2 - 4 - 1 - o a
M9001232 L=<3950 1 2 - 3 - 1 -
M9001237 L>3950 1 2 - 4 - 1 - z
Retailed fixing kit (Left and right side) M9001223 M9001222 - M9001226 - M9001219 -

Reference / Teil Nummer | Référence Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques
M2372020 301 tank HT 08 SLD —Q<30 I/min
M9001225 30 | tank support
M2371057 50 | tank
M2375300 Pump XPi25cc—-1"1/12&1” HT 08 SLD
M2375331 Pump XPi32cc—1"1/12 HT 07 S SLD — HT 08 SLD
% M2375332 Pump XPi41cc—1"1/12 HT 07 S TEC — HT 08 TEC
@ M9000400 Side protection
E M9000405 Articulation kit for side protection
E M9000481 Rear lights support kit
g M9000497 Netbox
g M5341402_80036 Netbox support (to be ordered by 2)
M9001287 Alu corner for reflective tape
M5332091_80061 Worklight support
M65031193 LED Worklight 12-24 VDC
M5317314_80036 Renault truck side light support
M9001363 Mud guard kit

M9001198 Back vision kit HT 07 S SLD/TEC — HT 08 SLD/TEC



IVECD

General accessories

Maxi 700 Maxi 700 Maxi 700 Maxi 700 Maxi 700

- " eeenn AR L LR o AR 2
qp £

LA RN

Reference Designation Required qty
M9000587 Screw M12x40 (qty 25/box) 2 .
Q
M9000588 Nut M12 (qty 25/box) 2 R
Sg¢e
M9000464 Screw M14x40 (qty 50/box) 1 =5
O < O
M9000463 Nut M14 (qty 50/box) 1 T332
(a8
/ TELESCOPIC HT 07 S - HT 08 /

n m .

M9001240 L=<3950 1 2 - 5 - 1 -

M9001242 L>3950 1 3 - 5 - 1 - @ a

M9001239 L>3950 1 2 - 5 - 1 -

M9001241 L>3950 1 3 - 5 - 1 - E %

Retailed fixing kit (Left and right side) M9001244 M9001243 - M9001245 - M9001219 - é. '
<

Reference / Teil Nummer | Référence Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques
M2372020 301 tank HT 08 SLD —Q<30 I/min
M9001225 30 | tank support
M9001057 50 | tank
M2375300 Pump XPi25cc—-1"1/12&1” HT 08 SLD
M2375331 Pump XPi32cc—1"1/12 HT 07 S SLD — HT 08 SLD
% M2375332 Pump XPi41cc—1"1/12 HT 07 S TEC — HT 08 TEC
@ M9000400 Side protection
E M9000405 Articulation kit for side protection
E M9000481 Rear lights support kit
g M9000497 Netbox ﬁ
g M5341402_80036 Netbox support (to be ordered by 2) “-;:’
M9001287 Alu corner for reflective tape E ki
M5332091_80061 Worklight support
M65031193 LED Worklight 12-24 VDC
M5317314_80036 Truck side light support
M9001363 Mud guard kit

M9001198 Back vision kit HT 07 S SLD/TEC — HT 08 SLD/TEC



Nl U/ 5-HAl1 Vo VIUUNIING KIT
HT O7 S - HT O8 MONTAGEBAUSATZ
HT O7 S - HT 08 KIT FIXATION

MANT P

400 Mao: 700 Maxi 700 Maxi 700 Maxi 700

=) o

F -~ 0]
o] 3 [o=] fEHecc0-0 o]

Reference Designation Required qty
M9000587 Screw M12x40 (qty 25/box) 3
M9000588 Nut M12 (qty 25/box) 3
/ TELESCOPIC HT 07 S - HT 08 /

n D E F G H Bolts / Schrauben / Visserie
— ——es G n ”

M9001268 L=<3950 1 1 - 4 - 1 -
M9001270 L>3950 1 2 - 4 - 1 - 0 a
M9001267 L=<3950 1 1 . 4 - 1 -
M9001269" L>3950 1 2 . 4 - 1 . z
Retailed fixing kit (Left and right side) ~ M9001107 M9001108 . M9001109 - M9001219 -

Reference / Teil Nummer | Référence Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques
M2372020 301 tank HT 08 SLD —Q<30 I/min
M9001225 30 | tank support
M9001057 50 I tank
M2375300 Pump XPi25cc —-1"1/12&1” HT 08 SLD, PTOi=1,16
M2375331 Pump XPi32cc—1"1/12 HT 07 S SLD, PTO i=1,16
g M2375332 Pump XPi41cc—1"1/12 HT 07 STEC — HT 08 TEC, PTO i=1,16
@ M2375333 Pump XPi63 cc —1"1/12 HT 07 S SLD — HT 08 SLD, PTO i=0,53
E M2371310 Pump XPi80cc —2"” HT 07 S TEC — HT 08 TEC, PTO i=0,53
% M9000400 Side protection
% M9000405 Articulation kit for side protection
ﬁ M9000481 Rear lights support kit
M9000497 Netbox
M5341402_80036 Netbox support (to be ordered by 2)
M9001287 Alu corner for reflective tape
M5332091_80061 Worklight support
M65031193 LED Worklight 12-24 VDC
M5329924 80036 MAN truck side light support
M9001363 Mud guard kit

M9001198 Back vision kit HT 07 S SLD/TEC — HT 08 SLD/TEC



MERCEDES ATEGO 10-12
— ] Maxi 700 . Maxi 700 Maxi 700 Maxi 700

Mercedes-Benz @ i R
| \0)

_{m...... [F¥ssssssssssssefislssnssasssssssfsijsssssssssssaffijssscss@e@ssssssafts|aasss

General accessories

asttrPverspencclasfiencapcccenglaniose .L!__._OJ DRI " O eclasf o ee 3 } )
100 . Eoooooooooooo O Te,o O O OGO
Reference Designation Required qty
M9000587 Screw M12x40 (qty 25/box) 3 -
D
M9000588 Nut M12 (qty 25/box) 3 T3
S8¢
X =X ©
8s 8
TS>
S
/ TELESCOPIC HT 07 S- HT 08 / &

n D E F G H Bolts / Schrauben / Visserie

M9001254 L=<3950 1 1 - 4 - 1 -
M9001256 L>3950 1 1 - 5 - 1 - o a
M9001253 L=<3950 1 1 - 4 - 1 -
M9001255 L>3950 1 1 - 4 - 1 - E
Retailed fixing kit (Left and right side) = M9001252 M9001251 - M9001250 - M9001219 - _
%
L]
Reference / Teil Ni < Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques E‘ k
M2372020 30 I tank HT 08 SLD —Q<30 I/min -
M9001225 30 | tank support
M9001057 50 | tank
M2375300 Pump XPi25cc—-1"1/12&1” HT 08 SLD, PTOi=1,16
M2375331 Pump XPi32 cc —1"1/12 HT 07 S SLD, PTO i=1,16
% M2375332 Pump XPi41cc—1"1/12 HT 07 STEC — HT 08 TEC, PTO i=1,16
g M2375333 Pump XPi63 cc —1"1/12 HT 07 S SLD — HT 08 SLD, PTO i=0,53
E M2371310 Pump XPi80 cc —2"” HT 07 S TEC — HT 08 TEC, PTO i=0,53
E M9000400 Side protection
g M9000405 Articulation kit for side protection
g M9000481 Rear lights support kit
M9000497 Netbox ﬁ
M5341402_80036 Netbox support (to be ordered by 2) “-;:’
M9001287 Alu corner for reflective tape E ki
M5332091_80061 Worklight support
M65031193 LED Worklight 12-24 VDC
M5329924_80036 MB truck side light support
M9001363 Mud guard kit

M9001198 Back vision kit HT 07 S SLD/TEC— HT 08 SLD/TEC



Nl U/ 5-HAl1 Vo VIUUNIING KIT
HT O7 S - HT O8 MONTAGEBAUSATZ
HT O7 S - HT 08 KIT FIXATION

ISUZU F11
®

“ \'SJ 1.' l: U L 400 Maxi 700 Maxi 700 Maxi 700 Maxi 700

- A A
P e e e e e

Reference Designation Required qty
M9000587 Screw M12x40 (qty 25/box) 3
M9000588 Nut M12 (qty 25/box) 3
/ TELESCOPIC HT 07 S - HT 08 /

n m ol seabenssere

M9001274 L=<3950 1 1 - 6 - 1 - ”
M9001276 L>3950 1 2 - 6 - 1 . L
M9001273 L-<3950 1 1 - 6 - 1 -
M9001275 L>3950 1 2 - 6 . 1 . E
Retailed fixing kit (Left and right side)  M9001279 M9001280 - M9001279 - M9001283 -

+M9001282 +M9001282

+M9000810

Reference / Teil Nummer / Référence Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques
M2372020 30 I tank HT 08 SLD —Q<30 I/min
M9001225 30 | tank support
M9001057 50 | tank
M2375300 Pump XPi25¢cc—-1"1/12& 1" HT 08 SLD, PTO i=1,04
4] M2375331 Pump XPi32cc—1"1/12 HT 07 S SLD — HT 08 SLD, PTO i=1,04
g M2375332 Pump XPi41 cc—1"1/12 HT 07 S TEC — HT 08 TEC, PTO i=1,04
g M2375332 Pump XPi41 cc—1"1/12 HT 07 S SLD —HT 08 SLD, PTO i=0,79
g M2375333 Pump XPi63 cc —2"” HT 07 S TEC — HT 08 TEC, PTO i=0,79
E M9000400 Side protection
E M9000405 Articulation kit for side protection
= M9000481 Rear lights support kit
M9000497 Netbox
M5341402_80036 Net box support (to be ordered by 2)
M9001287 Alu corner for reflective tape
M5332091_80061 Worklight support
M65031193 LED Worklight 12-24 VDC
M9001363 Mud guard kit

M9001198 Back vision kit HT 07 S SLD/TEC — HT 08 SLD/TEC



DAF LF10

General accessories

Maxi 700 Maxi 700 Maoxi 700 Maxi 700
IR
Slesssssssssaafiilessacssssssaafia|sssancssscssftilesa@e@scnafaaleassans :'OI
loo) loof los) oo —

Reference Designation Required gty
M9000587 Screw M12x50 (qty 25/box) 3
M9000588 Nut M12 (qty 25/box) 3

Hookloader
Abrollkipper

Polybenne

/

/ TELESCOPIC HT 07 S - HT 08

/4

m ol seabenssere

M9001264 L=<3950 1 - - 5 - 1 -
M9001266 L>3950 1 - - 6 - 1 - o a
M9001263 L=<3950 1 - - 5 - 1 -
M9001265 L>3950 1 - - 6 - 1 . X
Retailed fixing kit (Left and right side)  M9001260 - - M9001258 - M9001219 -
+M9001261
Reference / Teil Nummer | Référence Designation / Bezeichnung / Désignation Remarks / Bemerkungen / Remarques %
o
M2372020 301 tank HT 08 SLD —Q<30 I/min E‘ L
M9001225 30 | tank support @
M9001057 50| tank
M2375300 Pump XPi25cc—-1"1/12&1” HT 08 SLD, PTOi=1,01
M2375331 Pump XPi32cc—1"1/12 HT 07 S SLD, PTO i=1,01
M2375332 Pump XPi41cc—1"1/12 HT 07 S TEC — HT 08 TEC, PTO i=1,01
M2375332 Pump XPi41cc—1"1/12 HT 07 S SLD — HT 08 SLD, PTO i=0,67
g M2375333 Pump XPi63 cc —2” HT 07 S TEC — HT 08 TEC, PTO i=0,67
@ M2375333 Pump XPi63 cc —2"” HT 07 S SLD —HT 08 SLD, PTO i=0,53
E M2371310 Pump XPi80 cc —2” HT 07 S TEC — HT 08 TEC, PTO i=0,53
E M9000400 Side protection
% M9000405 Articulation kit for side protection
g M9000481 Rear lights support kit
M9000497 Netbox

M5341402_80036
M9001287
M5332091_80061
M65031193
M5329925_80036
M9001363
M9001198

Net box support (to be ordered by 2)
Alu corner for reflective tape
Worklight support

LED Worklight 12-24 VDC

DAF truck side light support

Mud guard kit

Back vision kit

HT 07 S SLD/TEC — HT 08 SLD/TEC

Retrofit kits




NOTIZEN




auuagA|od
Jeddpyjjoiqy
19peO00H

F&&. T
.?%._‘M-.

CITY MOUNTING KIT
CITY MONTAGEBAUSATZ



CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

MAN TGE - VOLKSWAGEN CRAFTER

No predisposal
Keine Vorbereitung
Non predispose

Volkswagen -

e o@Plecooso e

Wheel formula
Radformel
Type de monte

b
e

Vehicle (short cab)
LKW (kurzes Fahrerhaus)
Véhicule (cabine courte)

Back cab box configuration
Ausstattung Fhs Riickwand WZ-Kasten
Configuration Coffre dos cabine

Wheelbase [mm]
Radstand
Empattement

MAN TGE Single Tire o)
MAN TGE Einzelreifen

o 3640
MAN TGE monte simple

without

MAN TGE Twin Tire )
MAN TGE Doppelreifen o
MAN TGE monte jumelée

3640 without

CiTy length [mm]/ CiTy Lange /
Longueur CiTy

2760 2910 3110

M9100045

M9100044

Designation Reference / Referenz | Référence
Bezeichnung
Désignation M9100044 M9100045
Mounting kit MAN TGE Twin Tire / Bausatz MAN TGE Doppelreifen / Kit fixation chassis MAN TGE monte jumelée M9000844 -
Mounting kit MAN TGE Single Tire / Bausatz MAN TGE Einzelreifen / Kit fixation chassis MAN TGE monte simple - M9000845
Kit pump NPLH UNI 13 DIN12 / Kit Pumpe NPLH UNI 13 DIN 12/ Kit pompe NPLH UNI 13 DIn 12 OMFB M2375307
Kit plastic mudguards / Kit Plastik-Kotflige! / Kit ailes plastiques M9000563 M9000686
Kit side protection MAN TGE 3/ Kit Seitenfahrschutz MAN TGE 3/ Kit pare-cycliste MAN TGE 3 M9000874
Kit tank 20 L/ Kit 20 L Tank / Kit réservoir 20 L M2375139
Kit supports for mudguards or side protection / Kit Halter fiir Kotfliigel oder Seitenfahrschutz / Kit supports ailes ou pare-cyclistes M9000566
Kit short supports for tank / Kit kurze Halter fir Tank / Kit supports réservoir courts M9000567

Support for working light / Halter fiir Arbeitsscheinwerfer | Support phare de travail

M5332450_80030

Screw M12x40 - per 25/ Schraube M12x40 - pro 25 [ Vis M12X40 - par 25 M9000587
Nut M12 - per 25/ Muttern M12 - pro 25 [ Ecrou M12 - par 25 M9000588
M12 Male-Female extension 5 wires 3 m/ /12 Stecker Buchse Verlingerung 5-polig - 3 m/ Prolongateur M12 Male-Femelle 5 fils 3 m M4701261
LED working light / LED Arbeitsscheinwerfer [ Phare de travail a LED M65031193



MAN TGE - VOLKSWAGEN CRAFTER

t z
- L
o
t t
] m g M M4701261
- ®
L]
£
Q
T O
< Q
o Qo
M9000844 M9000845 282
8c3
I Q>
< o
(a8

0.0

L
M9000567 o u\:t .\X\O M65031193
o
(@]

M2375307

"—iﬂ—l M9000686

'—I"l—«.. M9000563

M9000566 M5332450_80030

M9000587

M9000588
- "

Only for chassis GVW < 3,5t
Nur fiir Fahrgestell ZGG < 3,5t
M2375139 Uniquement pour chassis PTC< 3,5t M9000874




CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

RENAULT MASTER PRO - OPEL MOVANO

» RENAULT

Vehicle (short cab) Wheelbase [mm] Back cab box configuration CiTy length [mm1/ CiTy Lange / Longueur CiTy
LKW (kurzes Fahrerhaus) Radstand Ausstattung Fhs Rickwand WZ-Kasten
Véhicule (cabine courte) Empattement Configuration Coffre dos cabine 2760 2910 3110
3682 without - M9100015* -
RENAULT MASTER PRO 3682 with . . .
(twin tires) 4332 without - - -
4332 with - M9100016 M9100016

* This kit can be ordered directly mounted on the hookloader at the factory, using the option PREDISPOSED MASTER PRO. / Be/ Bestellung der Option PREDISPOSED
MASTER PRO wird der Montagebausatz bereits ab Werk montiert. / Ce kit peut étre commandé directement monté via I'option PREDISPOSED MASTER PRO.

Designation Wheel formula Reference

Bezeichnung Radformel Referenz
Désignation Type de monte Référence

Full mounting kit MASTER PRO short /
Komplettes Aufbaukit MASTER PRO kurz | ~ .—ﬁ—\. M9100015

Kit complet carrossage MASTER PRO court

Full mounting kit MASTER PRO long /
Komplettes Aufbaukit MASTER PRO lang / o .—‘\—\'. M9100016

Kit complet carrossage MASTER PRO long o

Designation Reference / Referenz | Référence
Bezeichnung
Désignation M9100015 M9100016
MASTER PRO Mounting kit short / Bausatz MASTER PRO kurz / Kit fixation chassis MASTER PRO court M9000543 -
MASTER PRO Mounting kit long / Bausatz MASTER PRO lang / Kit fixation chassis MASTER PRO long - M9000574
Kit pump NPLH UNI 13 DIN12 / Kit Pumpe NPLH UNI 13 DIN 12/ Kit pompe NPLH UNI 13 DIn 12 OMFB M2375307
Kit plastic mudguards / Kit Plastik-Kotfligel / Kit ailes plastiques M9000563
Kit side protection / Kit Seitenfahrschutz / Kit pare-cycliste M9000565
Kit tank 20 L / Kit 20 L Tank / Kit réservoir 20 L M2375139
Kit supports for mudguards or side protection/ Kit Halter fiir Kotfliigel oder Seitenfahrschutz / Kit supports ailes ou pare-cyclistes M9000566
Kit long supports for tank MASTER PRO / Kit lange Halter fir Tank MASTER PRO [ Kit supports réservoir longs MASTER PRO M9000568
Support for working light / Halter fir Arbeitsscheinwerfer [ Support phare de travail M5332450_80030
Screw M12x40 - per 25/ Schraube M12x40 - pro 25 / Vis M12X40 - par 25 M9000587
Nut M12 - per 25 / Muttern M12 - pro 25 [ Ecrou M12 - par 25 M9000588

LED working light / LED Arbeitsscheinwerfer [ Phare de travail a LED M65031193



RENAULT MASTER PRO - OPEL MOVANO

M9000543

M9000574

S
L -
T O
c Q
89
X X<
83
o
I Q
<<

[}
c
c
[}
el
=
o
(a1

M2375307

M9000568

=

M9000566 M65031193

M5332450_80030

M9000563

M9000587

-

Only for chassis GVWW < 3,5t
Nur fir Fahrgestelf ZGG < 3,5t
M9000588 Uniguement pour chassis PTC< 3,5t

M9000565

M2375139



CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

IVECD

Vehicle (short cab) Wheelbase [mm] Back cab box configuration CiTy length [mm]/ CiTy Lange / Longueur CiTy

LKW (kurzes Fahrerhaus) Radstand Ausstattung Fhs Rickwand WZ-Kasten

Véhicule (cabine courte) Empattement Configuration Coffre dos cabine 2760 2910 3110
3000 without M9100019 - -
3450 without - M9100019* M9100019*

IVECO DAILY 3750 without - M9100020 M9100020

3750 with M9100020 M9100020 -
4100 with M9100020 M9100020 M9100020

* This kit can be ordered directly mounted on the hookloader at the factory, using the option PREDISPOSED IVECO DAILY. / Bei Bestellung der Option PREDISPOSED
IVECO DAILY wird der Montagebausatz bereits ab Werk montiert. / Ce kit peut étre commandé directement monté via I'option PREDISPOSED IVECO DAILY.

Designation Wheel formula Reference
Bezeichnung / Radformel / Referenz
Désignation Type de monte Référence
Full mounting kit DAILY short /
Komplettes Aufbaukit DAILY kurz | -~ .—43—\. M9100019
Kit complet carrossage DAILY court L)
Full mounting kit DAILY long / )
Komplettes Aufbaukit DAILY lang | .—l\ﬂl M9100020
Kit complet carrossage DAILY long 0
Designation Reference / Referenz | Référence
Bezeichnung
Désignation M9100019 M9100020
Mounting kit DAILY short / Bausatz DAILY kurz / Kit fixation chassis DAILY court M9000547 -
Mounting kit DAILY long / Bausatz DAILY lang / Kit fixation chassis DAILY long - M9000573
Kit pump NPLH UNI 13 DIN12 / Kit Pumpe NPLH UNI 13 DIN 12/ Kit pompe NPLH UNI 13 DIn 12 OMFB M2375307
Kit plastic mudguards / Kit Plastik-Kotflige! / Kit ailes plastiques M9000563
Kit side protection / Kit Seitenfahrschutz / Kit pare-cycliste M9000565
Kit tank 20 L/ Kit 20 L Tank / Kit réservoir 20 L M2375139
Kit supports for mudguards or side protection / Kit Halter fiir Kotfliigel oder Seitenfahrschutz / Kit supports ailes ou pare-cyclistes M9000566
Kit short supports for tank / Kit kurze Halter fir Tank / Kit supports réservoir courts M9000567
Support for working light / Halter fir Arbeitsscheinwerfer [ Support phare de travail M5332450_80030
Screw M12x40 - per 25/ Schraube M12x40 - pro 25 / Vis M12X40 - par 25 M9000587
Nut M12 - per 25/ Muttern M12 - pro 25/ Ecrou M12 - par 25 M9000588

LED working light / LED Arbeitsscheinwerfer [ Phare de travail a LED M65031193



IVECO DAILY

M9000573

M9000547

Q'&é o
&

M9000563

M2375139 M5332450_80030

M9000587

M9000588

8.0

NV,

M2375307

Only for chassis GVWW < 3,5t
Nur fiir Fahrgestelf ZGG < 3,5t
Uniguement pour chassis PTC < 3,5t

PN
P

Hookloader
Abrollkipper

Polybenne




CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

FUSO CANTER 3CXX - 2022

FUsO

Incompatible with 3S chassis
Nicht kompatibel mit 3S Chassis
Incompatible avec chassis 3S

No predisposal
Keine Vorbereitung
Non predispose

ig-]

Vehicle (short cab) Wheelbase [mm]

Back cab box configuration

CiTy length [mm]/ CiTy Lange / Longueur CiTy

LKW (kurzes Fahrerhaus) Radstand Ausstattung Fhs Rickwand WZ-Kasten
Véhicule (cabine courte) Empattement Configuration Coffre dos cabine 2760 2910 3110
2500 without M9100055 M9100055 -
2800 without - M9100055 M9100055
2800 with M9100056 - -
FUSO CANTER 3Cxx 3400 without - - -
3400 with M9100056 M9100056 M9100056
3850 without - - -
3850 with - - -
Designation Wheel formula Reference
Bezeichnung Radformel Referenz
Désignation Type de monte Référence
Full mounting kit FUSO CANTER short / o
Komplettes Aufbaukit FUSO CANTER kurz / 0 M9100055
Kit complet carrossage FUSO CANTER court
Full mounting kit FUSO CANTER long/ o9
Komplettes Aufbaukit FUSO CANTER lang / ) M9100056

Kit complet carrossage FUSO CANTER long

Designation

Bezeichnung
Désignation

Reference / Referenz | Référence

M9100055 M9100056

FUSO CANTER Mounting kit short / FUSO CANTER kurz / Kit fixation chassis FUSO CANTER court

FUSO CANTER Mounting kit long/ FUSO CANTER lang / Kit fixation chassis FUSO CANTER long

Kit pump OMFB 12cc + ISO adapter/ Kit pump OMFB 12cc + ISO adapter [ Kit pump OMFB 12cc + ISO adapter
Kit plastic mudguards / Kit Plastik-Kotflige! / Kit ailes plastiques

Kit side protection / Kit Seitenfahrschutz / Kit pare-cycliste

Kit tank 20 |/ Kit 20 | Tank / Kit réservoir 20 |

Kit supports for mudguards or side protection/ Kit Halter fiir Kotfliigel oder Seitenfahrschutz / Kit supports ailes ou pare-cyclistes
Kit short supports for tank / Kit kurze Halter fir Tank / Kit supports réservoir courts

Support for working light / Halter fir Arbeitsscheinwerfer | Support phare de travail

Kit spare wheel support / Kit Halter fiir Reserverad / Kit support porte roue de secours

Screw M10x40 - per 25/ Schraube M10x40 - pro 25 / Vis M10X40 - par 25

Nut M10 - per 25/ Muttern M10 - pro 25/ Ecrou M10 - par 25

LED working light / LED Arbeitsscheinwerfer /[ Phare de travail a LED

M12 Male-Female extension 5 wires 3 m/ /12 Stecker Buchse Verlingerung 5-polig - 3 m/ Prolongateur M12 Male-Femelle 5 fils 3 m

M9001326 -

M9001327

M2375310

M9000563

M9000642

M2375345

M9000566

M9000567

M5332450_80030

M9000644

M9000589

M9000597

M65031193

M4701261



FUSO CANTER 3CXX

M9001326 M9001327

M4701261

% M2375310

11

gy

TR
[ 4 < Q
l:i")ﬂ o9
==
8s
I O
<

[}
c
c
[}
el
=
o
(a1

M9000567

M65031193

M9000563

M5332450_80030 M9000566

M2375345

&

M9000589

. Only for chassis GVWW < 3,5t

Nur fiir Fahrgestell ZGG < 3,5 t
M9000644 M9000590 Uniquement pour chassis PTC < 3,5t M9000642




CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

MERCEDES SPRINTER 3XX CDI - 5XX

No predisposal
Keine Vorbereitung
B - Non predispose

Mercedes-Benz

Vehicle (short cab) Wheelbase [mm] Back cab box configuration CiTy length [mm]
LKW (kurzes Fahrerhaus) Radstand Ausstattung Fhs Rickwand WZ-Kasten CiTy Lédnge
Véhicule (cabine courte) Empattement Configuration Coffre dos cabine Longueur CiTy

MERCEDES SPRINTER 3xx CDI 3665 without 3110

Designation Wheel formula / Reference
Bezeichnung Radformel / Referenz
Désignation Type de monte Référence
Full mounting kit MB SPRINTER 3xxCDI single tire )
Komplettes Aufbaukit MB SPRINTER 3xxCDlI Einzelreifen M9100038
Kit complet carrossage MB SPRINTER 3xx CDI monte simple o
Full mounting kit MB SPRINTER 3xxCDI twin tire ]
Komplettes Aufbaukit MB SPRINTER 3xxCDI Doppelreifen o M9100049
Kit complet carrossage MB SPRINTER 3xx CDI monte jumelée

Designation Reference / Referenz / Référence
Bezeichnung
Désignation M9100038 M9100049
IV_Iourllting kit MB SPRINTER 3xx single tire / Bausatz MB SPRINTER 3xx Einzelreifen / Kit de fixations MB SPRINTER 3xx monte M9000658 )
simple
Mounting kjt MB[SPRINTER 3xxCDI twin tire / Bausatz MB SPRINTER 3xxCDI Doppelreifen / Kit de fixations MB SPRINTER 3xx ) M9001181
CDI monte jumelée
I’\(/lithump NHLP20+ADAPT 4 points ISO MB / Kit Pumpe NHLP 20+ Adapt. 4 pts ISO MB / Kit pompe NHLP 20+ADAPT 4 pts ISO M2375311
Kit Plastic mudguards / Kit Plastik-Kotflige! / Kit Ailes plastiques M9000686 M9000563
Kit Side protection / Kit Seitenfahrschutz / Kit pare-cycliste M9000687
Kit tank 20 | / Kit 20 | Tank / Kit réservoir 20 | M2375139
Kit supports for mudguards or side protection / Kit Halter fir Kotflige! oder Seitenfahrschutz | Kit supports ailes ou pare-cyclistes M9000566
Kit short supports for tank / Kit kurze Halter fir Tank / Kit supports réservoir courts M9000567
Support for working light / Halter fiir Arbeitsscheinwerfer | Support phare de travail M5332450_80030
Screw M12x40 - per 25/ Schraube M12x40 - pro 25 / Vlis M12X40 - par 25 M9000587
Nut M12 - per 25/ Muttern M12 - pro 25 / Ecrou M12 - par 25 M9000588
LED working light/ LED Arbeitsscheinwerfer / Phare de travail a LED M65031193
Kit Hose support / Kit Schlauchhalter / Kit support flexible M2375168

M12 Male-Female extension 5 wires 3 m/ /12 Stecker Buchse Verlangerung 5-polig 3 m / Prolongateur M12 Male-Femelle 5 fils 3 m M4701261



MERCEDES SPRINTER 3XX CDI - 5XX

{111

M2375168

3 v

T O
M9000658 M9001181 Ss o
x X c
M65031193 833
I Q>
< o
o

M9000567
M4701261

M2375311

'—“—«I M9000686
'ﬂ M9000563

& @

M9000587 M9000588

M5332450_80030

M9000566

Only for chassis GVW < 3,5t
Nur fiir Fahrgestell ZGG < 3,5t
M2375139 Uniquement pour chassis PTC< 3,5t M9000687




CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ
CITY KIT FIXATION

FIAT DUCATO - PEUGEOT BOXER - CITROEN JUMPER

No predisposal
Keine Vorbereitung
Non predispose

PEUGEOT
PROFESSIONAL

AN

CITROEN

Vehicle (short cab) Wheel formula/  Wheelbase [mm] Back cab box configuration CiTy length [mm]

LKW (kurzes Fahrerhaus) Radformel / Radstand Ausstattung Fhs Rickwand WZ-Kasten CiTy Lénge
Véhicule (cabine courte) Type de monte Empattement Configuration Coffre dos cabine Lo ur CiTy

FIAT DUCATO 'v—“ﬁ-l 3800 without 3110

Designation Reference

Bezeichnung Referenz

Désignation Référence
Mounting kit FIAT DUCATO / Bausatz FIAT DUCATO / Kit de fixations FIAT DUCATO M9000791
Power pack 12 V/ POWER PACK 12 V[ Groupe electro pompe 12V M2375128
Kit 20 | Tank / Bausatz 20 | Tank / Kit 20 | réservoir M2375139
Kit Plastic mudguards / Bausatz Plastik-Kotfligel / Kit Ailes plastiques M9000686
Kit Side protection / Bausatz Seitenfahrschutz / Kit pare-cycliste M9000687
Kit supports for mudguards or side protection/ Kit Halter fiir Kotfliigel oder Seitenfahrschutz / Kit supports ailes ou pare-cyclistes M9000566
Tank Support/ Tankhalter / Support réservoir M5334486_80
Support for working light / Halter fir Arbeitsscheinwerfer | Support phare de travail M5332450_80030
Screw M12x40 - per 25/ Schraube M12x40 - pro 25 / Vis M12x40 - par 25 M9000587
Nut M12 - per 25/ Muttern M12 - pro 25/ Ecrou M12 - par 25 M9000588

LED working light / LED Arbeitsscheinwerfer / Phare de travail a LED M65031193



FIAT DUCATO - PEUGEOT BOXER -

M9000791 g g

.4

S

M9000686

CITROEN JUMPER

M5332450_80030

M9000587

M9000588

M2375128

M65031193

-
Only for chassis GVW < 3,5 t .
Nur fir Fahrgestel/ ZGG < 3,5t
Uniguement pour chassis PTC< 3,5t

M9000566

M9000687

S
L -
T O
c Q
89
X X<
83
o =
I Q
<<

[}
c
c
[}
el
=
o
(a1




CilY MIOUNITING KIT
CITY MONTAGEBAUSATZ

UNIVERSAL / Universal / Universel

Designation Reference

Bezeichnung Referenz

Désignation Référence
UNIVERSAL Mounting kit / Bausatz UNIVERSAL / Kit fixation chassis UNIVERSEL M9000579
Kit pump NPLH UNI 13 DIN12 / Kit Pumpe NPLH UNI 13 DIN 12/ Kit pompe NPLH UNI 13 DIn 12 OMFB M2375307
Kit plastic mudguards for twin tyre / Kit Plastik-Kotfliige! Kit ailes plastiques monte jumelée M9000563
Kit plastic mudguards for single tyre / Kit Plastik-Kotfliige! / Kit ailes plastiques monte simple M9000686
Kit side protection MASTER PRO - DAILY / Kit Seitenfahrschutz MASTER PRO - DAILY | Kit pare-cycliste MASTER PRO - DAILY M9000565
Kit tank 20 1/ Kit 20 | Tank / Kit réservoir 20 | CiTy M2375139
Kit supports for mudguards or side protection / Kit Ha/ter fiir Kotfliigel oder Seitenfahrschutz [ Kit supports ailes ou pare-cyclistes M9000566
Kit short supports for tank MAXITY / DAILY / Kit kurze Halter fur Tank MAXITY / DAILY [ Kit supports réservoir courts MAXITY / DAILY M9000567
Support for working light / Halter fir Arbeitsscheinwerfer | Support phare de travail M5332450_80030
Screw M 12x40 - per 25 / Schraube M12x40 - pro 25 [ Vis M12x40 - par 25 M9000587
Nut M12 - per 25/ Muttern M12 - pro 25/ Ecrou M12 - par 25 M9000588
M12 Male-Female extension 5 wires 3 m/ /12 Stecker Buchse Verlangerung 5-polig - 3 m / Prolongateur M12 Male-Femelle 5 fils 3 m M4701261
LED working light/ LED Arbeitsscheinwerfer | Phare de travail a LED M65031193

Cecss .::::::..‘“..
b P
L1 T T Rt ™
'."'....- Only for chassis GVW < 3,5 t -"
® Nur fiir Fahrgestel! ZGG < 3,5t (]

GG Uniguement pour chassis PTC < 3,5t M9000565
OD' M4701261

@ &

M9000588 M9000587

M9000579

M9000566

M2375139
M9000567

M2375307

‘—‘F—-I M9000686
‘—‘L«.. M9000563

M65031193 M5332450_80030



VIIDOLELLANEUUD
SONSTIGES
DIVERS

BACK CAB BOX / Rickwand Werkzeugkasten / Coffre dos cabine

General accessories
Allgemeines Zubehor
Accessoires généraux

Hookloader

-
()
Q

S

=

3
~

Q

<<

Q
jo
=
[}
Ko
>
o
(a1

Designation Reference
Bezeichnung Referenz
Désignation Référence

Aluminium back cab box
Aluminium Werkzeugkasten (Riickwand) 63 M9000660
Coffre Aluminium dos cabine

Skiploader
Absetzkipper
Multibenne

Retrofit kits
Nachristungssétze

Kits rétrofit



VIIDLELLANEUUD
SONSTIGES
DIVERS

POWER PACK / Power Pack / Kit électro-pompe

Designation Reference Lifting capacity [t]

Bezeichnung Referenz Ladekapazitat
Désignation Référence Capacité de levage

Power Pack 12 V
Power Pack 12 V M2375128 <4 440x231x280 14

Kit électro-pompe 12V

Power Pack 24 V
Power Pack 24 V M2375129 <4 440x231x280 14

Kit électro-pompe 24 V

6 | tank included
6/ Tank inklusiv

ydraulic / Electric Sch

Réservoir 6 | intégré

T @168

In case of Power pack 12 VDC, the loading capacity is decreased of about 40%

Mit Power Pack 12 VDC die Hubkapazitate wird von etwa 40% reduziert

Dans le cas d'un groupe électro-pompe 12 VDC, la capacité de levage est réduite de 40%

POWER SUPPLY CABLE POWER PACK/ NETZTEILKABEL Power Pack /
Céble alimentation électro-pompe

Reference Section [mm?] Length [mm] Voltage[VDC]

Referenz Sektiion Lénge Stromspannung

Référence Section Longueur Tension
m EEA16408 70 3000 12/24



